

Opioid Reduction in the Emergency Department: A Multidisciplinary Approach to Implementing Sustainable Opioid-Sparing Multimodal Strategies in the Midwest

by Ashley V Weiss, PharmD, Lauren Brownell, PharmD, Christopher M Dewald, PharmD, Chi-Lun Pang, PharmD, Robert Redwood, MD, MPH, FACEP

More than 130 people in the United States die daily from opioid-related drug overdoses.¹ Due to a five-fold increase in death related to opioid overdoses since 1999, the Department of Health and Human Services declared the opioid crisis a nationwide public health emergency.² Although opioids are commonly prescribed for pain, inappropriate and an over reliance on opioid pain control strategies can lead to serious consequences and large societal cost. In the United States, this cost was estimated to be \$78.5 billion, largely secondary to lost productivity, increases in healthcare and substance use disorder treatment costs, and increases in cost to the criminal justice system.³

Wisconsin has been hit particularly hard by the opioid epidemic. Between July 2016 and September 2017, opioid overdoses increased by 70% in the Midwestern region.⁴ The regional statistics were largely driven by Wisconsin's 109% increase in emergency department (ED) visits for opioid overdose, the largest increase in the nation. Correspondingly, the Wisconsin rates of opioid overdose deaths nearly doubled, with more than 60% of deaths attributed to prescription opioids.⁵ Misuse of prescription opioids also drives the Wisconsin heroin epidemic, with three out of four heroin users reporting having abused prescription opioids prior to using heroin.⁶ In response to the state's opioid crisis, the Wisconsin legislature has passed—beginning in 2013, with strong bipartisan support—an ever-expanding slate of laws and regulatory reforms designed to curb the epidemic. The Heroin, Opiate, Prevention, and Education

Abstract

Opioid-related overdose deaths have increased five-fold since 1999 prompting the Department of Health and Human Services to declare the opioid crisis a national public health emergency. In the same time frame, the Wisconsin rates of opioid overdose deaths have nearly doubled. More than 60% of those deaths have been attributed to prescription opioids. With the primary symptom of pain reported in 45% of emergency department (ED) visits, this presents a unique opportunity for ED providers to be on the forefront of opioid stewardship. Recent pilot programs across the nation have shown success in reducing opioid prescribing without sacrificing patient satisfaction scores. With this in mind the Pharmacy Society of Wisconsin has tasked the Critical Care and Emergency Medicine Pharmacy Resident Collaboration (CERC) to assist with further development of the Midwest Alternative to Opioids (ALTO) Program in Wisconsin. Together these pharmacists have critically evaluated peer-reviewed literature and contributed to the refinement of ALTO pain pathways for ED providers. The Midwest ALTO program assists cohort hospitals in adopting these care pathways with the goal of reducing the ordering and administrations of opioids in the ED.

(HOPE) Agenda includes laws limiting and regulating opioid prescribing.⁷ The HOPE Agenda, as well as a number of initiatives led by providers, health plans, and health-systems, have raised public awareness around the issue and have also resulted in positive change with regard to provider prescribing habits. For example; in 2017, the Wisconsin Prescription Drug monitoring Program (PDMP) reported a 12% decrease in the number of opioid dosages dispensed from the preceding year.

Alternatives to Opioids Programs

One opioid stewardship strategy is to utilize a non-opioid multimodal approach to pain management. An example of this

strategy is channels enzyme receptor-targeted analgesia (CERTA).^{8,9} CERTA focuses on shifting from a symptom-based approach to a mechanistic-based approach when treating acute and chronic pain syndromes. Often, this translates into using non-opioid pain medications such as non-steroidal anti-inflammatory drugs (NSAIDs), acetaminophen, ketamine, lidocaine, and gabapentinoids to achieve multi-modal pain control and thus reduce patient exposure to opioids. The Alternative to Opioids (ALTO) Program formalizes CERTA concepts and provides a toolkit for implementing an ALTO approach to acute pain control in the ED. The program focuses on six acute pain syndromes commonly encountered in the ED and provides pain management options,

materials for prescription selection, and patient education materials for discharge. The acute pain syndromes addressed by the ALTO Program include headache/migraine, musculoskeletal pain, acute on chronic radicular lower back pain, renal colic, chronic abdominal pain, and extremity fracture/joint dislocation. A multi-center pre-post pilot in Colorado demonstrated the benefit of a structured ALTO program.^{9,10} Their implementation of ALTO-first multimodal treatment of acute pain in the ED at ten local emergency departments, including a Level 1 trauma center, resulted in a statistically significant decrease in the use of opioids by greater than 20 percent. This decreased the average morphine equivalent units per ED visit from 1.45 at the opioid usage baseline to 1.11 while maintaining non-inferior patient satisfaction scores at the end of the intervention period (-0.94, 95% CI -5.29 to 3.4).⁹

Local Opioid Reduction Program

Recently, the Pharmacy Society of Wisconsin (PSW) has collaborated with key stakeholders from Wisconsin, Illinois, and Michigan to implement ALTO programming region-wide.¹¹ With their presence in both the community and hospital settings, pharmacists will be key players in this initiative. The Critical Care and Emergency Medicine Pharmacy Resident Collaboration (CERC), a committee working within the PSW Health-System Pharmacy Advisory Board, is charged with assisting in the implementation of the Midwest ALTO Program in Wisconsin.

The CERC committee, which consists of critical care and emergency medicine pharmacy residents from three major health systems around the state, has critically evaluated peer-reviewed literature and contributed to the 2019 updates to the ALTO pain pathways. The pathways place an emphasis on non-opioid pain modalities as first and second line treatment options for acute pain syndrome in the ED, with opioids as a last resort when the aforementioned have failed. The goal of the project is to reduce the administration of opioid medications in the ED by 15%

(measured in morphine equivalent units); the 2019 revisions to the ALTO pathways are available for reference to all hospitals throughout Wisconsin via the Midwest ALTO Project (see Figure 1).

Opioid-sparing Clinical Pathways

The six ALTO pathways offer evidence-based therapies that can be incorporated into any ED, whether it is within an academic medical center or a critical access hospital. While there is not a universal, stepwise treatment for patients, these peer-reviewed pathways can provide pharmacist approved input for institutions that may not have 24/7 access to pharmacists in the ED. See Figure 1 for pathways.

The Wisconsin Emergency Physician ALTO Experience

Six months into the Midwest ALTO Project, Wisconsin emergency physicians at participating hospitals have demonstrated a strong commitment to limiting opioids within the ED and adopting an ALTO culture at their institution. This initial assessment of emergency physician prescribing habits is based on confirmation of decreased opioid use, provided by quality improvement professionals and physician champions during weekly pacing calls. By project design, hospital level data is sealed until the project reaches completion in December 2019; however, preliminary pooled data demonstrates a decrease of at least 10% in morphine equivalent units. In many ways these preliminary results are not surprising as the ALTO pathways used in the project were originally developed by the Wisconsin Chapter of the American College of Emergency Physicians with an underlying philosophy that they should not significantly disrupt the normal practice of emergency physicians in the Midwest.¹² Additionally, emergency physicians are particularly motivated to combat the opioid epidemic, as they are routinely confronted with the end stage consequences of opioid use disorder, including cravings, withdrawal, overdose, and death. The drive among emergency physicians to tackle this challenge cannot be overstated.^{7,13,14} Based on reports

from quality improvement professionals and physician champions during weekly project pacing calls, there has not been any documented physician resistance and many physicians have actually reported appreciation for the resources provided by the Midwest ALTO Project. For example, physicians have reported that adapting their ED to an ALTO culture has allowed them to have initial or expanded access to ultrasound technology, nitrous oxide delivery systems, mini-infuser pumps for low-dose ketamine, and “block bag” kits for regional anesthesia. Access to these crucial technologies and care innovations improves emergency physician satisfaction and expands the capability of the ED staff in general in terms of customizing pain control plans based on the individual patient’s presentation and needs.

Of course, implementation of an ED wide quality improvement project does not occur without having to overcome certain barriers. Physician champions of participating hospitals have reported both individual level and system level challenges when implementing ALTO in their EDs. For example, individual physicians have voiced concerns that their emergency physician groups require additional training in regional anesthesia techniques and use of ultrasound guidance in general, as these modalities have only entered the mainstream core curriculum of emergency medicine residency programs within the past 20 years. Similarly, computerized physician order entry (CPOE) culture varies greatly by physician group and there is no one-size-fits-all order set for ALTO pathways. Emergency physicians are well aware that a poorly designed order set can derail a quality improvement project and ALTO physician champions are taking great care to make sure that they develop physician-friendly ALTO support tools in the electronic health record. On a systems-level, participating hospitals have reported a wide variety of hospital policies that had to be eliminated or adapted in order to facilitate a smooth ALTO implementation. For example, in some hospitals, regional anesthesia was only performed by an anesthesiologist and in others any ketamine administration was considered a conscious sedation requiring continuous monitoring and a respiratory therapist at the bedside.

Other nuanced topics include cardiac monitoring requirements and availability of intralipid for intravenous lidocaine administration, sedation flowsheet requirements for patient-administered nitrous-oxide, and incompatible pump settings for low dose ketamine infusions between the ED and inpatient units. While the support team of the Midwest ALTO project is able to provide resources and best practices to help hospitals overcome these challenges, there are inherent growing pains associated with navigating changes in hospital culture across multiple hospital and departmental committees.

Future Directions

In addition to the updating the ALTO pathways as evidence evolves, the Midwest ALTO program intends to provide future resources that will further empower Wisconsin hospitals to tackle the opioid crisis. Medication considerations that are supported by clinical evidence and experts' opinions will accompany the ALTO pathways as additional guidance to providers and address common questions that may arise when utilizing multi-modal CERTA approach to analgesia. Plans are underway for additional support with discharge medications, patient education materials, and electronic health record (EHR) resources. Hospitals can utilize their EHR to incorporate opioid sparing programs such as admission/discharge order sets, pre-approved discharge phrases to allow for quick access to detailed patient instructions for providers and pharmacists, or default quantities for opioid prescribing. While understanding there is no one size fits all solution to this national and local problem, the Midwest ALTO program invites all hospitals to adopt the ALTO pathways. They are committed to providing the medical expertise, implementation resources, and quality-improvement/data-reporting tools to achieve the stated goal of a 15% reduction of intra-ED opioid administration.

Ashley Weiss is a PGY2 Emergency Medicine Pharmacy Resident at Froedtert & the Medical College of Wisconsin in Milwaukee, WI. Lauren Brownell is a Pharmacist at the UW Health in Madison, WI. Christopher Dewald is a Clinical Pharmacist at UW Health in Madison

WI. Chi-Lun Pang is a Clinical Pharmacist Froedtert & the Medical College of Wisconsin in Milwaukee, WI. Robert Redwood is a past resident of the University of Wisconsin-Madison School of Medicine and Public Health and a member of the Wisconsin Chapter American College of Emergency Medicine in Madison, WI.

PR This article has been peer-reviewed.
The contribution in reviewing is greatly appreciated!

Acknowledgments: Cathyyen Dang, PharmD, BCPS; Jeffrey Fish, PharmD, BCCCP, FCCM Joe Halfpap, PharmD, BCPS; Lauren Labeff, PharmD; Emily Mattheus, PharmD; Chelsea Mitchell, PharmD; William Peppard, PharmD, BCPS, FCCM; Ryan Servais, PharmD, BCPS, BCCP, BCCCP

Disclosures: The author(s) declare no real or potential conflicts or financial interest in any product or service mentioned in the manuscript, including grants, equipment, medications, employment, gifts, and honoraria

References

1. National Institute on Drug Abuse. Overdose death rates. <https://www.drugabuse.gov/related-topics/trends-statistics/overdose-death-rates>. Accessed February 24, 2019.
2. US Department of Health & Human Services. HHS press release October 26, 2017. <https://www.hhs.gov/about/news/2017/10/26/hhs-acting-secretary-declares-public-health-emergency-address-national-opioid-crisis.html>. Accessed February 24, 2019.
3. Florence CS, Zhou C, Luo F, Xu L. The economic burden of prescription opioid overdose, abuse, and dependence in the United States, 2013. *Med Care*. 2016;54(10):901-906.
4. Wisconsin Department of Health Services. Select opioid-related morbidity and mortality data for Wisconsin. <https://www.dhs.wisconsin.gov/publications/p01690.pdf>. Accessed February 24, 2019.
5. Wisconsin Department of Health Services. Heroin overdose due to prescription drugs factsheet. <https://www.dhs.wisconsin.gov/publications/p01950.pdf>. Accessed February 24, 2019.
6. Kea B, Fu R, Lowe RA, et al. Interpreting the National Hospital Ambulatory Medical Care Survey: United States emergency department opioid prescribing, 2006-2010. *Acad Emerg Med*. 2016;23(2):159-165.
7. LaPietra AM, Motov SM, Rosenberg MS. Alternatives to opioids for acute pain management in the emergency department. *Emerg Med Rep*. 2016;37(19).
8. Colorado Chapter of the American College of Emergency Physicians. Opioid prescribing and treatment guidelines. https://www2.coacep.org/docs/COACEP_Opioid_Guidelines-Final.pdf. Published 2017.
9. Duncan RW, Smith KL, Maguire M, Stader, DE. Alternatives to opioids for pain management in the emergency department decreases opioid usage and maintains patient satisfaction. *Am J Em Med*. 2019;(37):38-44.
10. Kohlrus A. The Midwest ALTO Project. <https://www.youtube.com/watch?v=5va-nbdpsBw&index=2&list=PLGeSYWaz3y8tEijR5SZwLB2sBWFPFWnT2&t=0s>. Accessed February 26, 2019.
11. Motov SM, Khan AN. Problems and barriers of pain management in the emergency department: are we ever going to get better? *J Pain Res*. 2008;2:5-11.
12. Redwood R. Alternatives to opioids have arrived in Wisconsin. Wisconsin Chapter American College of Emergency Physicians. <http://www.wisconsinacep.org/page-18086/6960260>. Published December 14, 2018. Accessed March 25, 2018
13. Hawk K, Vaca F, D'Onofrio G. Reducing fatal opioid overdose: prevention, treatment and harm reduction strategies. *Yale J Biol Med*. 2015;88(3):235-245.
14. D'Onofrio G, O'Connor P, Pantalon M, et al. Emergency department-Initiated Buprenorphine/naloxone treatment for opioid dependence, a randomized trial. *JAMA*. 2015;16(313):1636-1644.

FIGURE 1. ALTO Pathways

MIDWEST ALTERNATIVES TO OPIOIDS PROGRAM

Renal Colic

1. Apply heat to abdomen and low back region
2. Ketorolac 15 mg IV (repeat once if necessary)
3. Lidocaine 1.5 mg/kg IV infusion over 10 minutes (MAX 200 mg)
4. Acetaminophen 1000 mg PO
5. 1L 0.9% NS bolus
6. If treatment failure, then Desmopressin 40 mcg intranasal
7. Consider initiation of tamsulosin 0.4 mg daily for 4 weeks to reduce recurrence of renal colic and analgesic requirements following discharge

References:

1. Afshar K, Jafari S, Marks AJ, Eftekhari A, Macneily AE. Nonsteroidal anti-inflammatory drugs (NSAIDs) and non-opioids for acute renal colic. *Cochrane Database Syst Rev.* 2015;(6):CD006027.
2. Motov S, Yasavolian M, Likourezos A, et al. Comparison of intravenous ketorolac at three single-dose regimens for treating acute pain in the emergency department: a randomized controlled trial. *Ann Emerg Med.* 2017;70(2):177-184.
3. Türk C, Petřík A, Sarica K, et al. EAU Guidelines on Diagnosis and Conservative Management of Urolithiasis. *Eur Urol.* 2016;69(3):468-474.
4. E silva LOJ, Scherber K, Cabrera D, et al. Safety and efficacy of intravenous lidocaine for pain management in the emergency department: a systematic review. *Ann Emerg Med.* 2018;72(2):135-144.
5. Worster AS, Bhanich supapol W. Fluids and diuretics for acute ureteric colic. *Cochrane Database Syst Rev.* 2012;(2):CD004926.
6. Sin B, Koop K, Liu M, Yeh JY, Thandi P. Intravenous acetaminophen for renal colic in the emergency department: where do we stand? *Am J Ther.* 2017;24(1):e12-e19.
7. Arhami dolatabadi A, Memary E, Kariman H, Nasiri gigloo K, Baratloo A. Intranasal desmopressin compared with intravenous ketorolac for pain management of patients with renal colic referring to the emergency department: a randomized clinical trial. *Anesth Pain Med.* 2017;7(2):e43595.
8. Lopes T, Dias JS, Marcelino J, Varela J, Ribeiro S, Dias J. An assessment of the clinical efficacy of intranasal desmopressin spray in the treatment of renal colic. *BJU Int.* 2001;87(4):322-325.
9. Roshani A, Falahatkar S, Khosropanah I, et al. Assessment of clinical efficacy of intranasal desmopressin spray and diclofenac sodium suppository in treatment of renal colic versus diclofenac sodium alone. *Urology.* 2010;75(3):540-542.
10. Jalili M, Entezari P, Doosti-irani A, Masoomi R, Mirfazaelian H. Desmopressin effectiveness in renal colic pain management: systematic review and meta-analysis. *Am J Emerg Med.* 2016;34(8):1535-1541.
11. Ye Z, Zeng G, Yang H, et al. Efficacy and safety of tamsulosin in medical expulsive therapy for distal ureteral stones with renal colic: a multicenter, randomized, double-blind, placebo-controlled trial [Published online November 12, 2017]. *Eur Urol.* doi: 10.1016/j.eururo.2017.10.033.
12. Kober A, Dobrovits M, Djavan B, et al. Local active warming: an effective treatment for pain, anxiety and nausea caused by renal colic. *J Urol.* 2003;170(3):741-744.

Renal Colic

1. Apply heat to abdomen and low back region
2. Ketorolac 15 mg IV (repeat once if necessary)
3. Lidocaine 1.5 mg/kg IV infusion over 10 minutes (MAX 200 mg)
4. Acetaminophen 1000 mg PO
5. 1L 0.9% NS bolus
6. If treatment failure, then Desmopressin 40 mcg intranasal
7. Consider initiation of tamsulosin 0.4 mg daily for 4 weeks to reduce recurrence of renal colic and analgesic requirements following discharge

References:

13. Afshar K, Jafari S, Marks AJ, Eftekhari A, Macneily AE. Nonsteroidal anti-inflammatory drugs (NSAIDs) and non-opioids for acute renal colic. *Cochrane Database Syst Rev.* 2015;(6):CD006027.
14. Motov S, Yasavolian M, Likourezos A, et al. Comparison of intravenous ketorolac at three single-dose regimens for treating acute pain in the emergency department: a randomized controlled trial. *Ann Emerg Med.* 2017;70(2):177-184.
15. Türk C, Petřík A, Sarica K, et al. EAU Guidelines on Diagnosis and Conservative Management of Urolithiasis. *Eur Urol.* 2016;69(3):468-474.
16. E silva LOJ, Scherber K, Cabrera D, et al. Safety and efficacy of intravenous lidocaine for pain management in the emergency department: a systematic review. *Ann Emerg Med.* 2018;72(2):135-144.
17. Worster AS, Bhanich supapol W. Fluids and diuretics for acute ureteric colic. *Cochrane Database Syst Rev.* 2012;(2):CD004926.
18. Sin B, Koop K, Liu M, Yeh JY, Thandi P. Intravenous acetaminophen for renal colic in the emergency department: where do we stand? *Am J Ther.* 2017;24(1):e12-e19.
19. Arhami dolatabadi A, Memary E, Kariman H, Nasiri gigloo K, Baratloo A. Intranasal desmopressin compared with intravenous ketorolac for pain management of patients with renal colic referring to the emergency department: a randomized clinical trial. *Anesth Pain Med.* 2017;7(2):e43595.
20. Lopes T, Dias JS, Marcelino J, Varela J, Ribeiro S, Dias J. An assessment of the clinical efficacy of intranasal desmopressin spray in the treatment of renal colic. *BJU Int.* 2001;87(4):322-325.
21. Roshani A, Falahatkar S, Khosropanah I, et al. Assessment of clinical efficacy of intranasal desmopressin spray and diclofenac sodium suppository in treatment of renal colic versus diclofenac sodium alone. *Urology.* 2010;75(3):540-542.
22. Jalili M, Entezari P, Doosti-irani A, Masoomi R, Mirfazaelian H. Desmopressin effectiveness in renal colic pain management: systematic review and meta-analysis. *Am J Emerg Med.* 2016;34(8):1535-1541.
23. Ye Z, Zeng G, Yang H, et al. Efficacy and safety of tamsulosin in medical expulsive therapy for distal ureteral stones with renal colic: a multicenter, randomized, double-blind, placebo-controlled trial [Published online November 12, 2017]. *Eur Urol.* doi: 10.1016/j.eururo.2017.10.033.
24. Kober A, Dobrovits M, Djavan B, et al. Local active warming: an effective treatment for pain, anxiety and nausea caused by renal colic. *J Urol.* 2003;170(3):741-744.

FIGURE 1. ALTO Pathways (Continued)

MIDWEST ALTERNATIVES TO OPIOIDS PROGRAM

**Musculoskeletal Pain
(Sprains, strains, or Opioid Naïve Lower Back Pain)**

1. Ibuprofen 600 mg PO OR Ketorolac 30 mg IV/IM
2. Acetaminophen 1000 gm PO
3. Diclofenac 1% gel or Diclofenac 1.3% patch
4. Muscle Relaxant (choose one of the following)
 - a. Cyclobenzaprine 5 mg PO (patients >65 years old OR <70 kg OR concerns for somnolence)
 - b. Cyclobenzaprine 10 mg PO (patients >70 kg, <65 years old)
 - c. Diazepam 5 mg PO
5. Lidocaine 5% patch to most painful area, MAX 3 patches instruct patient to remove after 12 hours
6. Trigger Point Injection with 1-2 mL of Bupivacaine 0.5% or Lidocaine 1%

If a neuropathic component of pain is present:

7. Gabapentin 300-900 mg/ day PO in 1-3 divided doses

References:

1. Moore RA, Derry S, Wiffen PJ, Straube S, Aldington DJ. Overview review: comparative efficacy of oral ibuprofen and paracetamol (acetaminophen) across acute and chronic pain conditions. *Eur J Pain*. 2015;19(9):1213-1223.
2. Deepak PS, Adrian BA. Do NSAIDs impair healing of musculoskeletal injuries? *Rheumatology Network*. 2011;28.
3. Friedman BW, Dym AA, Davitt M, et al. Naproxen with cyclobenzaprine, oxycodone/acetaminophen, or placebo for treating acute low back pain: a randomized clinical trial. *JAMA*. 2015;314(15):1572-1580.
4. Chou R, Peterson K, Helfand M. Comparative efficacy and safety of skeletal muscle relaxants for spasticity and musculoskeletal conditions: a systematic review. *J Pain Symptom Manage*. 2004;28(2):140-175.
5. Galer BS, Gammaitoni AR, Oleka N, Jensen MP, Argoff CE. Use of the lidocaine patch 5% in reducing intensity of various pain qualities reported by patients with low-back pain. *Curr Med Res Opin*. 2004;20(Suppl 2):5-12.
6. Epstein B, Childers MK. The use of gabapentin for neuropathic and musculoskeletal pain: a case series. *Neurorehabil Neural Repair*. 1998;12(2):81-85.
7. Korza K, Ferguson MC. Gabapentin dosing for neuropathic pain. *Practical Pain Management*. 2016;16(10).
8. Nair B, Taylor-Gjevne R. A review of topical diclofenac use in musculoskeletal disease. *Pharmaceuticals*. 2010;3(6):1892-1908.
9. Graboski CL, Gray DS, Burnham RS. Botulinum toxin A versus bupivacaine trigger point injections for the treatment of myofascial pain syndrome: a randomized double blind crossover study. *Pain*. 2005;118(1-2):170-175.
10. Hong CZ. Lidocaine injection versus dry needling to myofascial trigger point. The importance of the local twitch response. *Am J Phys Med Rehabil*. 1994;73(4):256-263.

Acute on Chronic Radicular LBP (Opioid Tolerant)

1. Acetaminophen 1000 mg PO
2. Ibuprofen 600 mg PO OR Ketorolac 30 mg IV/IM
3. Muscle Relaxant if spasm present(choose one)
 - a. Cyclobenzaprine 5 mg PO (patients >65 years old OR <70 kg OR concerns for somnolence)
 - b. Cyclobenzaprine 10 mg PO (patients >70 kg <65 years old)
 - c. Tizanidine 2 mg PO
 - d. Diazepam 5 mg PO
4. Dexamethasone 8 mg IV
5. Lidocaine 5% patch to most painful area, MAX 3 patches instruct patient to remove after 12 hours
6. Trigger Point Injection with Bupivacaine 0.5% or Lidocaine 1% 1-2 mL

References:

1. Friedman BW, Esses D, Solorzano C, et al. A randomized placebo-controlled trial of single-dose IM corticosteroid for radicular low back pain. *Spine*. 2008;33(18):E624-629.
2. Chou R, Deyo R, Friedly J, et al. Systemic pharmacologic therapies for low back pain: a systematic review for an American College of Physicians Clinical Practice Guideline. *Ann Intern Med*. 2017;166(7):480-492
3. Saeidian SR, Pipelzadeh MR, Rasras S, Zeinali M. Effect of trigger point injection on lumbosacral radiculopathy source. *Anesth Pain Med*. 2014;4(4):e15500.
4. Balakrishnamoorthy R, Horgan I, Perez S, Steele MC, Keijzers GB. Does a single dose of intravenous dexamethasone reduce symptoms in emergency department patients with low back pain and radiculopathy (SEBRA)? A double-blind randomised controlled trial. *Emerg Med J*. 2015;32(7):525-530.

Headache

1. 1 L 0.9% NS bolus (if dehydrated or significant emesis)
2. Ibuprofen 600 mg PO Or Ketorolac 30 mg IM/IV
 - a. If repeating ketorolac, reduce to 15 mg dose if patient greater than 65 years old, less than 50 kg or CrCl less than 50 mL/min.
3. Acetaminophen 1000 mg PO
 - a. Maximum of 4000 mg of acetaminophen from all sources in 24 hours
4. Caffeine 200 mg PO
5. Magnesium 1 gm IV infusion over 15 minutes
6. Prochlorperazine 10 mg IV OR Metoclopramide 10 mg IV
7. Haloperidol 5mg IV OR chlorpromazine 25 mg IV
8. Cervical or Trapezius Trigger Point Injection with Bupivacaine 0.5% or Lidocaine 1%
9. Sphenopalatine ganglion block

If <50% pain relief then

1. Valproic Acid 500 mg IV infusion over 20 minutes
2. Dexamethasone 4mg IV

If <50% pain relief then

1. Sumatriptan 6 mg subq – may repeat in 1 hour (Max of 12 mg in 24-hour period) Plus. Ondansetron 4 mg IVP over 30 seconds (may give an additional 4mg in 30 minutes if no relief)
 - a. Sumatriptan 10 mg intranasal if significant nausea/vomiting
 - i. If headache persists in 2 hours, may dose 20 mg intranasal with maximum of 40 mg in 24 hours
2. Dihydroergotamine 1 mg IV – may repeat in 1 hour (Max 2 mg in 24 hour period) OR 0.5 mg intranasal into each nostril (Max 3 mg in 24 hour period) Plus Ondansetron 4 mg IVP over 30 seconds (may give an additional 4mg in 30 minutes if no relief)

If <50% pain relief then observe with Neuro consult

If secondary to post-dural puncture, consider:

1. Caffeine 500 mg in 1 L NS over 60 minutes or cosyntropin 0.75 mg in 1 L NS over 60 minutes
2. Epidural blood patch
3. Gabapentin 300mg TID for four days

References:

1. Colman I, Friedman BW, Brown MD, et al. Parenteral dexamethasone for acute severe migraine headache: meta-analysis of randomised controlled trials for preventing recurrence. *BMJ*. 2008;336(7657):1359-1361.
2. Ghaderibarmi F, Tavakkoli N, Togha M. Intravenous valproate versus subcutaneous sumatriptan in acute migraine attack. *Acta Med Iran*. 2015;53(10):633-636.
3. Gelfand AA, Goadsby PJ. A neurologist's guide to acute migraine therapy in the emergency room. *Neurohospitalist*. 2012;2(2):51-59.
4. Linde M, Mulleners WM, Chronicle EP, McCrory DC. Valproate (valproic acid or sodium valproate or a combination of the two) for the prophylaxis of episodic migraine in adults. *Cochrane Database Syst Rev*. 2013;(6):CD010611.
5. Duncan RW, Smith KL, Maure M, Stader DE 3rd. Alternatives to opioids for pain management in the emergency department decreases opioid usage and maintains patient satisfaction. *Am J Emerg Med*. 2019;37(1):38-44.
6. Harden RN, Rogers D, Fink K, Gracely RH. Controlled trial of ketorolac in tension-type headache. *Neurology*. 1998;50(2):507-509.
7. Lipton RB, Diener H, Robbins MS, Garas SY, Patel K. Caffeine in the management of patients with headache. *J Headache Pain*. 2017;18(1):107.
8. Demirkaya S, Vural O, Dora B, Topçuoğlu MA. Efficacy of intravenous magnesium sulfate in the treatment of acute migraine attacks. *Headache*. 2001;41(2):171-177.
9. Griffith JD, Mycyk MB, Kyriacou DN. Metoclopramide versus hydromorphone for the emergency department treatment of migraine headache. *J Pain*. 2008;9(1):88-94.
10. Shahrami A, Assarzagdegan F, Hatamabadi HR, et al. Comparison of therapeutic effects of magnesium sulfate vs. dexamethasone/metoclopramide on alleviating acute migraine headache. *J Emerg Med*. 2015;48(1):69-76.
11. Gaffin ME, Bruner DI, Wason C, Pritchard A, Frumkin K. A randomized trial of intravenous haloperidol vs intravenous metoclopramide for acute migraine therapy in the emergency department. *J Emerg Med*. 2015;49(3):326-334.
12. Lipton RB, Baggish JS, Stewart WF, Codispoti JR, Fu M.

Efficacy and safety of acetaminophen in the treatment of migraine: results of a randomized, double-blind, placebo-controlled, population-based study. *Arch Intern Med*. 2000;160(22):3486-9342.

13. Kostic MA, Gutierrez FJ, Rieg TS, Moore TS, Gendron RT. A prospective, randomized trial of intravenous prochlorperazine versus subcutaneous sumatriptan in acute migraine therapy in the emergency department. *Ann Emerg Med*. 2010;56(1):1-6.
14. Binfalah M, Alghawi E, Shosha E, Alhilly A, Bakhiet M. Sphenopalatine ganglion block for the treatment of acute migraine headache. *Pain Res Treat*. 2018;2018:2516953.
15. Cady R, Saper J, Dexter K, Manley HR. A double blind, placebo controlled study of repetitive transnasal sphenopalatine ganglion blockade with Tx360 as acute treatment for chronic migraine. *Headache*. 2015;55(1):101-116.
16. Zeger W, Younggren B, Smith L. Comparison of cosyntropin versus caffeine for post-dural puncture headaches: a randomized double-blind trial. *World J Emerg Med*. 2012;3(3):182-185.
17. Hanling SR, Lagrew JE, Colmenar DH, Quiko AS, Drastol CA. Intravenous cosyntropin versus epidural blood patch for treatment of postdural puncture headache. *Pain Med*. 2016;17(7):1337-1342.
18. Erol DD. The effect of oral gabapentin on postdural puncture headache. *Acute Pain*. 2006;8(4):169-173.
19. Erol DD. The analgesic and antiemetic efficacy of gabapentin or ergotamine/caffeine for the treatment of postdural puncture headache. *Adv Med Sci*. 2011;56(1):25-29.
20. Orr SL, Friedman BW, Christie S. Management of adults with acute migraine in the emergency department: the American Headache Society evidence assessment of parenteral pharmacotherapies. *Headache*. 56(6):911-940.
21. Pringsheim T, Davenport WJ, Marmura MJ, Schwedt TJ, Silberstein S. How to apply the AHS evidence assessment of the acute treatment of migraine in adults to your patient with migraine. *Headache*. 2016;56(7):1194-1200.

Extremity Fracture or Joint Dislocation

Mild to Moderate Pain:

1. Ibuprofen 600 mg PO or Ketorolac 30 mg IV/IM
 - a. If repeating ketorolac, reduce to 15 mg dose if patient greater than 65 years old, less than 50 kg or CrCl less than 50 mL/min.
2. Acetaminophen 1000 mg PO or 650 mg PR
 - a. Maximum of 4000 mg of acetaminophen from all sources in 24 hours

Moderate to Severe Pain: (Steps 1-4 done while setting up for block)

1. Ibuprofen 600 mg PO or Ketorolac 30 mg IV/IM
 - a. If repeating ketorolac, reduce to 15 mg dose if patient greater than 65 years old, less than 50 kg or CrCl less than 50 mL/min.
2. Acetaminophen 1000 mg PO or 650 mg PR
 - a. Maximum of 4000 mg of acetaminophen from all sources in 24 hours
3. Ketamine Intranasal 0.5 mg/kg (maximum dose 50 mg)
 - a. Maximum volume per nare 1 mL
 - b. Double check ketamine concentration. Higher concentrations (50 mg/mL or 100 mg/mL) preferred for intranasal administration.

- c. If intranasal administration not possible, consider subdissociative dose of ketamine 0.3 mg/kg IV
- 4. Nitrous Oxide titrate up to 70%
- 5. Ultrasound Guided Regional Anesthesia
 - a. Joint Dislocation
 - i. Lidocaine 0.5 % peri-neural infiltration (Maximum 5 mg/kg)
 - b. Extremity Fracture
 - i. Ropivacaine 0.5% peri-neural infiltration (Maximum 3 mg/kg)

References:

1. Blaivas M, Adhikari S, Lander L. A prospective comparison of procedural sedation and ultrasound-guided interscalene nerve block for shoulder reduction in the emergency department. *Acad Emerg Med.* 2011;18(9):922-927.
2. Herres J, Chudnofsky CR, Manur R, Damiron K, Deitch K. The use of inhaled nitrous oxide for analgesia in adult ED patients: a pilot study. *Am J Emerg Med.* 2016;34(2):269-273.
3. Moore RA, Derry S, Wiffen PJ, Straube S, Aldington DJ. Overview review: comparative efficacy of oral ibuprofen and paracetamol (acetaminophen) across acute and chronic pain conditions. *Eur J Pain.* 2015;19(9):1213-1223.
4. National Clinical Guideline Centre UK. Fractures (non-complex): Assessment and management. 2016.
5. National Clinical Guideline Centre UK. Fractures (complex): Assessment and management. 2016.
6. Motov S, Rockoff B, Cohen V, et al. Intravenous subdissociative-dose ketamine versus morphine for analgesia in the emergency department: a randomized controlled trial. *Ann Emerg Med.* 2015;66(3):222-229.
7. Motov S, Mai M, Pushkar I, et al. A prospective randomized, double-dummy trial comparing intravenous push dose of low dose ketamine to short infusion of low dose ketamine for treatment of moderate to severe pain in the emergency department. *Am J Emerg Med.* 2017;35(8):1095-1100.
8. Sin B, Tatunchak T, Paryavi M, et al. The use of ketamine for acute treatment of pain: a randomized, double-blind, placebo-controlled trial. *J Emerg Med.* 2017;52(5):601-608.

References:

1. Camilleri M, Parkman HP, Shafi MA, Abell TL, Gerson L; American College of Gastroenterology. Clinical guideline: management of gastroparesis. *Am J Gastroenterol.* 2013;108(1):18-37; quiz 38.
2. Chiou E, Nurko S. Management of functional abdominal pain and irritable bowel syndrome in children and adolescents. *Expert Rev Gastroenterol Hepatol.* 2010;4(3):293-304.
3. Evans RW, Whyte C. Cyclic vomiting syndrome and abdominal migraine in adults and children. *Headache.* 2013;53(6):984-993.
4. Hikita T, Kodama H, Kaneko S, et al. Sumatriptan as a treatment for cyclic vomiting syndrome: a clinical trial. *Cephalalgia.* 2011;31(4):504-507.
5. Hyllested M, Jones S, Pedersen JL, Kehlet H. Comparative effect of paracetamol, NSAIDs or their combination in postoperative pain management: a qualitative review. *Br J Anaesth.* 2002;88(2):199-214.
6. LOJ ES, Scherber K, Cabrera D, et al. Safety and efficacy of intravenous lidocaine for pain management in the emergency department: a systematic review. *Ann Emerg Med.* 2018;72(2):135-144 e133.
7. Motov S, Drapkin J, Likourezos A, et al. continuous intravenous sub-dissociative dose ketamine infusion for managing pain in the emergency department. *West J Emerg Med.* 2018;19(3):559-566.
8. Motov S, Rockoff B, Cohen V, et al. intravenous subdissociative-dose ketamine versus morphine for analgesia in the emergency department: a randomized controlled trial. *Ann Emerg Med.* 2015;66(3):222-229 e221.
9. Motov S, Strayer R, Hayes BD, et al. the treatment of acute pain in the emergency department: a white paper position statement prepared for the American Academy of Emergency Medicine. *J Emerg Med.* 2018;54(5):731-736.
10. Motov S, Yasavolian M, Likourezos A, et al. Comparison of intravenous ketorolac at three single-dose regimens for treating acute pain in the emergency department: a randomized controlled trial. *Ann Emerg Med.* 2017;70(2):177-184.
11. Natesan S, Lee J, Volkamer H, Thoureen T. Evidence-based medicine approach to abdominal pain. *Emerg Med Clin North Am.* 2016;34(2):165-190.
12. Olsen JC, McGrath NA, Schwarz DG, Cutcliffe BJ, Stern JL. A double-blind randomized clinical trial evaluating the analgesic efficacy of ketorolac versus butorphanol for patients with suspected biliary colic in the emergency department. *Acad Emerg Med.* 2008;15(8):718-722.
13. Ramirez R, Stalcup P, Croft B, Darracq MA. Haloperidol undermining gastroparesis symptoms (HUGS) in the emergency department. *Am J Emerg Med.* 2017;35(8):1118-1120.
14. Remington-Hobbs J, Petts G, Harris T. Emergency department management of undifferentiated abdominal pain with hyoscine butylbromide and paracetamol: a randomised control trial. *Emerg Med J.* 2012;29(12):989-994.
15. Roldan CJ, Chambers KA, Paniagua L, Patel S, Cardenas-Turanzas M, Chathampally Y. Randomized controlled double-blind trial comparing haloperidol combined with conventional therapy to conventional therapy alone in patients with symptomatic gastroparesis. *Acad Emerg Med.* 2017;24(11):1307-1314.
16. Ruepert L, Quartero AO, de Wit NJ, van der Heijden GJ, Rubin G, Muris JW. Bulking agents, antispasmodics and antidepressants for the treatment of irritable bowel syndrome. *Cochrane Database Syst Rev.* 2011(8):CD003460.
17. Weinberg DS, Smalley W, Heidelbaugh JJ, Sultan S; American Gastroenterological Association. American Gastroenterological Association Institute Guideline on the pharmacological management of irritable bowel syndrome. *Gastroenterology.* 2014;147(5):1146-1148.

Chronic Abdominal Pain/ Gastroparesis

First – Line Therapy

All Types

1. Ketorolac 15-30 mg IV/IM
2. Acetaminophen 500-1000 mg IV/PO/PR

Gastroparesis Type

Haloperidol 2.5-5mg IV +/- Metoclopramide 10mg IV +/- Diphenhydramine 25mg IV

Cyclic Vomiting/Abdominal Migraine Type

1. Sumatriptan 6mg SQ or 20mg IN
2. Ondasetron 4mg IV

Spasm/IBS Type

1. Dicyclomine 20 mg PO/IM

Second-line Therapy

1. Ketamine 0.2 mg/kg IV +/- 0.1 mg/kg hr gtt